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ABRASION TEST OF COARSE AGGREGATE
BY LOS ANGELES MACHINE

~\ LY
Material VNN AL Norminal size 2
) .
Source nwem Sample No = of ==
Grading B Number of revolutions 200
Number of abrasive charges Weight of charges... 4784 gm
Sieve size Accumulative
Passing Retained on weight of sample
3" L
A 23 o 10O gm.
L X
i % 2,000 -gm.
gm.
S gm.
Original weight of sample (W) 2,000 gm.
Final weight of sample (Wy) —_— L2674 SRR - X
Loss (W;—Wj) 1,326 gm.
Percentage of wear (VV‘T‘“-'-’ x 100) 26.52 Z
L

Remarks
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